
JOHNSON CONTROLS18

FORM 160.73-RP5 (707)

K2 COMPRESSOR (CON'T)

* Included in Bearing Kit † Included in O-Ring Kit

ITEM DESCRIPTION PART # QTY.
93 Screw, Cap 12 Pt Hd 5/8      021 11673 000  40
94 Screw, Cap Flat Soc Hd 3/8     021 13856 000  2
95 Screw, Drive Ty U #4 X 1/4     021 03720 000  8
96 Screw, Cap Hex  1/4 -20unc     021 16826 000  1
97 Screw, Cap Hex Soc Hd #10      021 31829 000  2
98 Screw, Cap Hex Soc Hd 1/4      021 18591 000  6
99 Screw, Cap Hex Soc Hd 1/4      021 02578 000  10

100 Screw, Cap Hex Soc Hd 1/4      021 29576 000  2
101 Screw, Cap Hex Soc Hd 1/4      021 30625 000  3
102 Screw, Cap Hex Soc Hd 5/16     021 02581 000  2
103 Screw, Cap Hex Soc Hd 5/16     021 16173 000  2
104 Screw, Set Hex Soc Cup Pt      021 00774 000  1
105 Screw, Shoulder Soc Hd         021 17557 000  6

†106 O-Ring, Neop 00.301id .064thk M 028 12961 021  1
†107 O-Ring, Neop 00.351id .072thk M 028 12961 001  3
†108 O-Ring, Neo1 01.109id .139thk M 028 12200 000  4
†109 O-Ring, Neop 02.550id .103thk M 028 11976 000  3
†110 O-Ring, Neo1 04.484id .139thk M 028 15576 000  1
†111 O-Ring, Neo1 00.301id .070thk M 028 12513 000  3
†112 O-Ring, Neo1 05.234id .139thk M 028 15577 000  1
†113 O-Ring, Neop 07.984id .139thk M 028 12255 000  1
†114 O-Ring, Neo1 37.050id .275thk M 028 15083 000  1
†115 O-Ring, Neo1 02.112id .103thk M 028 15432 000  2
†116 O-Ring, Neop 03.737id .103thk M 028 15074 000  2
†117 O-Ring, Neo1 08.234id .139thk M 028 15078 000  1
†118 O-Ring, Neop 00.468id .078thk M 028 12961 003  10
†119 O-Ring, Neop 00.644id .087thk M 028 12961 004  2
†120 O-Ring, Neop 00.755id .097thk M 028 12961 005  2
†121 O-Ring, Neop 01.171id .116thk M 028 12961 008  2
†122 O-Ring, Neop 00.924id .116thk M 028 12961 006  1
†123 O-Ring, Hnbr 00.424id .103thk M 028 15428 000  1
†124 O-Ring, Neo1 23.910id .139thk S 028 15437 000  1
†125 O-Ring, Neo1 31.174id .139thk S 028 15072 000  1
126 Seal, Double Shaft K1-2        029 25041 000  1
127 Sealer, Gasket Eliminator,     013 02827 000  0.2
128 Sealer, Grade Avv Loctite 086  013 01671 000  0.008
130 Sealer, Removable Thread       013 03375 000  0.001
131 Shaft, Contl Prerot Device     364 51672 000  1
132 Shaft, Control VGD               364 51673 000  1
133 Sleeve, Flare Hydraulic 1/4 Od 023 10000 000  1




